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Assess patient using ABCDE approach
12-lead ECG and monitor cardiac rhythm if serum potassium (K+) 26.0 mmol/I
Exclude pseudohyperkalaemia (check VBG K+ if haemolysis suspected or send Lithium heparin tube

In cardiac arrest or life-threatening arrhythmias with suspected hyperkalemia follow ALS algorithms
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Severe

K+ >6.5

\ 4

[ Give Sodium Zirconium cyclosilicate 10g PO if able to ]

tolerate oral medication

ECG changes?

ePeaked T waves «Flat/ absent Waves
eBroad QRS «Sine Wave
eBradycardia VT

I(\/Calcium \

= 30ml 10% Calcium Gluconate IV

e Use large IV access & give over 5min

¢ Repeat ECG

o Consider further dose after 5min if ECG
changes persist

Insulin-Glucose 1V infusion *25g glucose =

Give 10 Units Actrapid in 25g Glucose* over 15mins | | =ltulFelors
glucose

¢ 125ml 20%

glucose
e 250ml 10%
glucose

Salbutamol 10-20mg nebulised
(10mg dose if history of IHD)

Further steps
e Repeat K+ level

e Regular monitoring of K+ and glucose K+ >6.5

e Consider cause and prevent further
rise or recurrence

e Consider sodium zirconium 10g TDS treatment
for 72hours

after

Adapted from with permission: https://www.gloshospitals.nhs.uk/media/documents Inpatient Hyperkalemia Management March 2023 W4sAT50.pdf
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